
Spare parts
Ersatzteile
Pièces détachées
Reserve onderdelen
Repuestos
Reservdelar

Replaces
Ersetzt
Remplace
Vervangt
Reemplaza
Ersätter 106 xx xx-xx

IPL, Collection System PZ29, 966406901, 2011-03

Collection System PZ29

HIPL2011_xx



12

REPAIR PARTS

1

2

3

4

5

6 7
8

9

10

11

12

13

14

15

16

17

19

20

21

22

23

24

25

26

27
28

29

30

31

32

33

34
35

36

37

36

39

40

41

42

43

44

45

46 47

48

4950

51
52
53

54

55

11

26

17

16

27
29

7

28

26

35

10

9

8

17

18
17

33

36

27
28

29

32

36

1536

16

15

36

58

57

6059

33

36

38

15

36

61

62

62

56

18 37
17

33

9



13

ITEM	 PART NO.	 QTY.	 DESCRIPTION	 ITEM	 PART NO.	 QTY.	 DESCRIPTION

REPAIR PARTS

575 4884011..	 .....1..... IMPELLER

522 5939022..	 .....1.....BLOWER RING

522 5940013..	 .....1.....HOUSING, IMPELLER

522 5944024..	 .....1..... TOP PLATE

539 1303245..	 .....1..... PULLEY

539 1302956..	 .....1.....HUB

522 5946017..	 .....2..... PULLEY, DRIVE

539 1067218..	 .....2..... IDLER

539 1321619..	 .....4.....BUSHING, BRAKE

522 59480210..	 .....2.....ARM, IDLER

539 13029611..	 .....4.....BEARING

522 59490112..	 .....1..... SHAFT, SPINDLE

522 59500113..	 .....1..... TUBE, SPINDLE

522 59510114..	 .....1..... SPRING, IDLER

539 99031615..	 ...19.....RHSNB 5/16-18 x ¾

539 13031316..	 ...11.....NUT 5/16-18 TEE

539 99012217..	 ...12.....WASHER 3/8 SAE FLT

539 13031518..	 ...10.....HCS 5/16-18 x ½

522 59520119..	 .....1.....KEEPER, BELT

539 10812020..	 .....2.....NUT ¼-20 HEX THIN NYLOC

539 99059821..	 .....2.....WASHER ¼ FLAT

539 11178622..	 .....2.....RHSSNB ¼-20 x 5/8

522 59530123..	 .....3..... PIN, RETENTION

539 13031624..	 .....1..... SHAFT, IMPELLER

539 12522925..	 .....1.....KEY 3/16 x 1½ SQ

539 11566726..	 .....3.....KEY 3/16 x ½

539 99011827..	 .....4.....WASHER, 3/8 SPLT LOCK

539 11032128..	 .....4.....BOLT 3/8-24 x 1¼ HEX GR 8

539 11032329..	 .....4.....WASHER, HARDENED

522 59540230..	 .....1..... SHIELD w/ DECALS, BELT

539 10789731..	 .....2.....NUT 5/16-18 HEX JAM

539 99020932..	 .....4.....HCS 5/16-18 x 1

539 20028233..	 .....5.....NUT, 3/8-16 HEX JAM NYLOC

539 97694934..	 .....1.....HCS 3/8-16 x 1¾

539 99065535..	 .....2.....HCS 3/8-16 x 1½

539 11289936..	 ...34.....NUT 5/16-18 HEX FLG NYLOC

539 99018837..	 .....4.....WASHER 5/16 SAE FLAT

539 97694138..	 .....1.....HCS 3/8-16 x 1¼

522 59620239..	 .....1.....GUARD

522 59650240..	 .....1.....MOUNT, REAR, 60"

539 10138641..	 .....1.....BELT

539 97693442..	 .....4.....HCS 5/16-18 x ¾

522 59550243..	 .....1.....BRACKET, MOUNT, FT

522 59560144..	 .....1..... PIN, MOUNT

522 59330145..	 .....1.....HOUSING, BLOWER

539 10578546..	 .....1.....DECAL, WARNING

539 10674147..	 .....1.....DECAL, SEVERING

539 10748448..	 .....1..... EYE BOLT

532 19610549..	 .....1..... SPRING, DECK DRIVE

574 03930150..	 .....1.....KNOB 5/16-18 x ½

574 03130151..	 .....1..... PIN, MOUNT

539 91645952..	 .....1.....RETAINER, RING

539 10256353..	 .....1..... LANYARD

539 97698954..	 .....1.....HAIRPIN #4

573 98970255..	 .....1.....BRACKET, RETAINER

575 69960256..	 .....1.....BRACKET, DIVERTER BLK

539 13032357..	 .....1..... SPACER

539 91093558..	 .....1.....WASHER

539 11131459..	 .....1.....HOSE

574 38660160..	 .....1.....CLAMP, HOSE

575 47200261..	 .....1..... LATCH

539 99020862..	 .....2.....RHSNB 5/16-18 x 1

NOTE: ALL FASTENERS ARE GRADE 5 UNLESS OTHERWISE SPECIFIED.



14

1

2

3

4

5

6

7

8

9

10

11
12

13

14
15

16

17

18

19

20

21

22

23

24

25

27

28

29

30

31

32

33

34

35

36

37

38 39

40

41

42

43

44

45

46

47

26

26

31

40

45

45

32

45

REPAIR PARTS



15

ITEM	 PART NO.	 QTY.	 DESCRIPTION	 ITEM	 PART NO.	 QTY.	 DESCRIPTION

NOTE: ALL FASTENERS ARE GRADE 5 UNLESS OTHERWISE SPECIFIED.

539 1111581..	 .....2..... SUPPORT, OUTER

539 1111622..	 .....2.....ARM, SUPPORT

575 4677023..	 .....3.....HANGER, BAG

539 1111664..	 .....3..... TUBE, BAG FRAME

539 1111675..	 .....1..... SEAL, RUBBER

539 1111686..	 .....3.....BAG, LARGE

539 1111717..	 .....1..... SEAL STRAP

539 1111728..	 .....1.....HOOD

539 1111749..	 .....1..... SUPPORT, HOOD

539 11117510..	 .....2..... SUPPORT, DRAW LATCH

539 11118111..	 .....2..... PLATE, HOOD MOUNT

539 11118212..	 .....1..... INLET TUBE

539 11118313..	 .....1.....MESH, POLY DIAMOND

539 11126014..	 .....1.....DECAL, VENTILATION

575 48680215..	 .....1.....HOOD SUPPORT, REAR

539 20047816..	 .....2.....DRAW LATCH

525 44450217..	 .....2..... TUBE, HITCH

525 44470218..	 .....1..... PLATE, HITCH MOUNT

525 44490219..	 .....2..... STRAP

525 44500120..	 .....4..... PIN, MOUNT

525 44530121..	 .....2.....BOLT, PIVOT

525 44540222..	 .....2.....BRACKET, HINGE

525 81590123..	 .....2..... PIN, RETENTION

525 81600124..	 .....2..... SPRING, COMPRESSION

539 10299825..	 .....2..... FRICTION WASHER

539 99071726..	 ...21.....NUT 5/16-18 NYLOC

539 10747627..	 .....2.....BOLT 3/8-16 x 1 THD FRM

539 11003328..	 .....8.....WASHER #10 MACH SCR

539 11118629..	 .....6..... SCREW #10-24 x 11/8 MACH

539 11118730..	 .....4.....NUT ½-13 HEX WHIZLK

539 97697731..	 .....6.....NUT #10-24 HEX NYLOC

539 97697832..	 ...11.....NUT ¼-20 HEX NYLOC

539 97698933..	 .....5.....HAIRPIN

539 99012234..	 .....4.....WASHER 3/8 SAE FLT

539 99025035..	 .....4.....WASHER

539 99025436..	 .....4.....WASHER ½ SLW

539 99036537..	 .....2..... PIN, COTTER 1/8 x ¾

539 99056338..	 .....8.....HCS 3/8-16 x 1

539 99058039..	 .....3.....HCS ¼-20 x ¾

539 99059840..	 ...16.....WASHER ¼ FLAT

539 99062541..	 .....4.....NUT ½-13 HEX JAM

539 99062942..	 .....4.....HCS 3/8-16 x 2¼

539 99064543..	 .....6.....RHSNB 3/8-16 x 1

539 99100344..	 .....8.....HCS ¼-20 x 1¾

521 99650145..	 ...24.....NUT 3/8-16 HEX FLG NYLOC

539 99031646..	 ...21.....RHSNB 5/16-18 x ¾

539 99069247..	 .....9.....WASHER 5/16 FLAT

REPAIR PARTS



16

REPAIR PARTS

1

2

3

4

5

6

7

8

1 15

9

10

12

13

11

14



17

522 5958021..	 .....1..... SHIELD, LOWER BELT, 54"

522 595801.....1..... SHIELD, LOWER BELT, 60"

539 1057432..	 .....1.....DECAL, NO STEP

522 5945023..	 .....1..... PULLEY, DRIVE, 54"

522 594501.....1..... PULLEY, DRIVE, 60"

573 9827014..	 .....3..... SPACER, PULLEY

539 1096005..	 .....3.....WASHER 5/16 DISC SPRING

539 9910466..	 .....3.....HCS 5/16-18 x 2½

539 1004397..	 .....1.....DRIVE BELT 54"

574 216101.....1.....DRIVE BELT 60"

REPAIR PARTS

539 1044118..	 .....3.....KNOB W/STUD

575 5941029..	 .....1.....BAFFLE, RH

575 59360210..	 .....1.....BAFFLE, LH

539 10980011..	 .....4.....RHSNB ¼-20 x 1

539 99031612..	 .....2.....RHSNB 5/16-18 x ¾

539 97697813..	 .....4.....NUT ¼-20 HEX NYLOC

539 11289914..	 .....2.....NUT 5/16-18 HEX FLG NYLOC

525 52590115..	 .....3.....BLADE, 19" GATOR 
54" COLLECTION

522 936601.....3.....BLADE, 21" GATOR 
60" COLLECTION

ITEM	 PART NO.	 QTY.	 DESCRIPTION	 ITEM	 PART NO.	 QTY.	 DESCRIPTION







P/N 115 234827R2	 01/08/10


	REPAIR PARTS



